VOLANT AIR INTAKE SYSTEMS
15860130

INSTALLATION INSTRUCTIONS
WWW.VOLANTPERFORMANCE.COM 1
TECH SUPPORT: (909> 476-7225 |t

PART NO.:

15860150 PARTS LIST

VOLANT FILTER BOX

#060 CLAMPS 2 | MASS AIR FLOW GASKETS

VOLANT FILTER BOX LID

1/4"-20 TRUSS HEAD SCREWS

VOLANT FILTER BOX ADAPTER

10/32" BOLTS

— =] =] =

VOLANT AIR DUCT

6 MM X 25 BOLTS

RAM FILTER W/CLAMP

1/4" FENDER WASHERS

3 172" X 2" SLEEVE

174" LOCK WASHERS

1 | 3 3/4" X 3" SLEEVE

Al IV ]|W[ISA] DN

1/4" RUBBER WASHERS

THROTTLE
BODY

#064
CLAMP

4" X e 12"
SLEEVE

#064
CLAMP

FILTER BOX ADAPTER
(2> MASS AIR FLOW GASKETS

(4> 1/4'-20 TRUSS HEAD SCREWS
(4> 1/4* RUBBER WASHERS

i FILTER BOX LID T

MASS AIR FLOW SENSOR

S5/8" STOCK
BREATHER HOSE

< ]

#060
CLAMP

3 1727 X 3
SLEEVE 9
Q 2\

VOLANT Q )
AIR DUCT

(=3

3> 10/32"

BOLTS

#060

5/8”
FITTING

(2> 174" FENDER WASHERS
(2> 1/4* LOCK WASHERS
@) 6 MM X 25 BOLTS

CLAMP

VOLANT FILTER BOX

RAM FILTER

olant

Pear e iimrnee




